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Glass Beads Certificate of Analysis

Sample From: HENAN SICHENG ABRASIVES TECH CO.,LIMITED
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Sio2 71.23
Na20 12.5
MgO 3.55
CaO 6.42
IR 2 85%
HE 2.5g/cm3
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